


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425799 CYLINDER HEAD COMP .,CYLINDER

2 2 425800 PINBOLT 6X113.5 BOLT, STUD, IN.6x113.5

3 2 425801 PINBOLT 8X40 BOLT, STUD, IN.8x40

4 4 402835 FLANGEBOLT MED 12MM COLLAR BOLT M8X60 FZ
HOVED M8X60 FZ

5 1 425803 CYLINDERDAKSEL COVER COMP ., HEAD

6 1 425804 PAKNING PACKING , HEAD COVER

7 1 425805 ANDER@R TUBE , BREATHER

8 1 425513 TANDRYR SPARK PLUGS

9 1 425806 PAKNING GASKET , CYLINDER

10 1 425807 PAKNING GASKET , EX.PIPE

11 2 425808 NOT PIN , DOWEL

12 4 420308 FLANGEBOLT M6X12 COLLAR BOLT M6X12







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425809 KRUMTAPHUS CRANK CASE

2 1 425810 PAKDASE 25X41.25X5 OIL SEAL 25x41.25x6

3 2 425811 SKIVE 10X16X1.5 WASHER 10x16x%1.5

4 2 420280 BUNDSKRUE BOLT

5 1 425812 LEJE BEARING , RADIAL BALL
6 1 425851 ARM SHAFT , GOVERNOR ARM
7 1 420260 PIN PIN

8 1 425854 SKIVE 6X13X1 WASHER 6x13x1

9 1 425860 GEAR GOVERNOR ASSY.

11 1 425861 PLADE PLATE WINDING

12 1 420266 SAMLESTYKKE JUNCTION







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 425862 OLIEPIND KOMPLET GAUGE ASSY., OIL LEVEL
2 6 425863 FLANGEBOLT 8X32 BOLT , FLANGE 8x32

3 1 425864 BUNDKAR CASE COVER

4 1 425865 PAKDASE 25X41.25X6 OIL SEAL 25x41.25%6

5 1 425812 LEJE BEARING , RADIAL BALL
6 2 425866 NOT 8X14 PIN , DOWEL 8x14

7 1 425867 BUNDPAKNING PACKING , CASE COVER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425868 STEMPELRINGESAT RING SET

2 1 425869 STEMPEL PISTON

3 1 425870 KRYDSPIND PIN , PISTON

4 1 425871 ARM ROD ASSY ., CONNECTING
5 1 425872 KRUMTAPAKSEL CRANKSHAFT COMP

6 1 425873 NOT 4X5.5X12.5 KEY 4x5.5x12.5

7 2 425874 LASERING CLIP , PISTON PIN

8 1 425875 NOT KEY

9 1 425876 STRIP HOOP STRIP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 420289 JUSTERINGSM@TRIK ADJUSTMENT NUT

2 2 420290 MITRIK NUT

3 2 425877 VIPPEARM ARM , VALVE ROCKER

4 2 420292 PINBOLT PIN BOLT

5 1 425878 PLADE PLATE , PUSH ROD GUIDE
6 2 425879 ST@DSTANG ROD , PUSH

7 2 425880 VENTIL LIFTER , VALVE

8 2 425881 VENTIL RATATOR , VALVE

9 2 425882 VENTIL RETAINER , VALVE SPRING
10 2 425883 VENTIL SPRING , VALVE

11 1 425884 PAKDASE SEAL , GUIDE

12 1 425885 IND OG UDSUGNINGSVENTIL | VALVE COMP.

13 1 425886 KNASTAKSEL CAMSHAFT ASSY.

14 2 425887 ARM ARM COMP.







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425889 REKYLSTARTER SAMLET STARTER ASSY.

2 1 425890 BOLT BOLT,HEXAGONAL

3 1 425891 HOLDER GUIDE , RATCHET

4 1 425892 FRIKTIONSFJEDER SPRING , FRICTION

5 1 425893 STARTER RATCHET , STARTER

6 2 425894 RETURFJEDER SPRING , RETURN

7 1 425895 SNORRULLE REEL , RECOIL STARTER
8 1 425896 FJEDER SPRING , RECOIL STARTER
9 1 425897 GREB KNOB , RECOIL STARTER
10 1 425898 DAKSEL COVER COMP ., FAN

11 1 425899 SNOR ROPE

12 4 420306 FLANGEBOLT M6X8 COLLAR BOLT M6X8

13 4 425900 FLANGEBOLT M6X14 BOLT , FLANGE 6x14

14 1 425901 SKZARM COVER COMP ., FAN

15 1 425902 REKYLSTARTER KOMPLET RECOIL STARTER COMP.







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 2 425903 FLANGEBOLT BOLT , FLANGE
2 1 425904 SKAERM SHROUD COMP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425905 PAKNING PACKING,INSULATOR

2 1 425906 INSOLATOR INSULATOR,CARBURETOR
3 1 425907 PAKNING PACKING,CARBURETOR

4 1 425908 PAKNING PACKING., AIR CLEANER

5 1 425909 KARBURATOR CARBURETOR

6 1 425910 PRIMER KOMPLET STARTING VALVE

7 1 425922 BRZANDSTOFSLANGE TUBE , FUEL







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425923 TANDSPOLE COIL ASSY ., IGNITION

2 1 425924 HAETTE CAP ASSY ., NOISE
SUPPRESSOR

3 2 420312 FLANGEBOLT M6X25 COLLAR BOLT M6X25

4 1 425925 SVINGHJUL FLYWHEEL COMP

5 1 425926 BLAESEHJUL FAN , COOLING

6 1 425927 STARTTRISSE PULLEY , STARTER

7 1 425928 MZTRIK SPECIAL NUT , SPECIAL

9 1 420317 TZANDINGSLAS IGNITION LOCK

10 1 420318 TANDINGSNGGLE KEY

12 1 425929 STATOR COIL ASSY

13 2 425930 FLANGEBOLT 6X30 BOLT , FLANGE , 6x30







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425931 STARTER STARTER MOTOR

2 2 425930 FLANGEBOLT 6X30 BOLT , FLANGE , 6x30
3 2 420326 SKRUE SCREW







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425932 STANG ROD, GOVERNOR

2 1 425933 RETURFJEDER SPRING, THROTTLE RETURN
3 1 420337 BOLT M6X25 BOLT 6X21

4 1 420332 FLANGEMYJTRIK M6 COLLAR NUT M6

5 1 425934 REGULATORARM ARM, GOVERNOR

6 1 425935 FIJEDER SPRING, GOVERNOR
7 2 420265 FLANGEBOLT M6X10 COLLAR BOLT M6X10
8 1 420333 KONTAKT SWITCH

9 1 425936 FIJEDER SPRING

10 1 425937 JUSTERINGSSKRUE N5X35 SCREW , 5x35

11 1 425938 GASREGULERING CONTROL ASSY.

12 1 420330 PLASTGREB HANDLE

13 1 420334 SKRUE 4X10 SCREW 4X10







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425939 LUFTFILTER KOMPLET AIR CLEANER ASSY

2 1 420342 KONTAKT CHOKER HANDLE

3 4 420265 FLANGEBOLT M6X10 COLLAR BOLT M6X10

4 2 425940 FLANGEMYJTRIK 4MM NUT, FLANGE,4AMM

5 2 420332 FLANGEMYJTRIK M6 COLLAR NUT M6

6 1 425941 CHOKERARM STAY ASSY.,MANUAL CHOKE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420265 FLANGEBOLT M6X10 COLLAR BOLT M6X10

2 1 425942 UDST@DNINGSSKARM PROTECTOR COVER,
MUFFLER

3 1 425943 VARMESKJOLD PROTECTOR, MUFFLER

4 1 425944 UDSTZDNINGSRYZR PIPE?EXHAUST

5 2 420338 FLANGEM@TRIK M6 COLLAR NUT M6

6 1 425945 UDSTYDNING BODY, MUFFLER

7 1 425946 UDSTYDNINGSSKARM PROTECTOR, MUFFLER

8 4 420346 FLANGEBOLT M6X10 COLLAR BOLT M6X10

9 1 425947 UDST@DNING KOMPLET MUFFLER ASSY.







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

2 1 420363 HANDTAG FOR BRANDSTOF | HANDLE

3 1 420362 BRANDSTOFHANE FUELVALVE

4 1 420332 FLANGEM@TRIK M6 COLLAR NUT M6

5 4 425948 KLIPS CLIP, TUBE

6 1 425949 BRANDSTOFSLANGE TUBE , FUEL

7 1 420357 BENZINSTUDS NOZZLE PIPE

8 1 425950 BESLAG HOLDER,FUEL TANK
9 1 425951 BESLAG HOLDER,FUEL TANK
10 4 425900 FLANGEBOLT M6X14 BOLT , FLANGE 6x14
11 1 425952 BRANDSTOFTANK TANK COMP ., FUEL
12 4 420308 FLANGEBOLT M6X12 COLLAR BOLT M6X12
13 1 420358 TANKDAKSEL TANK CAP

14 2 420332 FLANGEMYJTRIK M6 COLLAR NUT M6







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

15 1 425953 BAGDZAEKSEL REAR SOVER TANK
16 1 425954 OLIEPIND KOMPLET CAP ASSY.

17 1 425955 BRAENDSTOFSLANGE TUBE , FUEL

18 1 420366 BRANDSTOFFILTER FUEL FILTER

19 1 425956 ROR BLEED-OFF PIPE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425957 BESLAG HOLDER,ELECTRIC
STARTING BOX

2 3 420345 FLANGEBOLT M6X14 COLLAR BOLT M6X14







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425958 FLANGEBOLT M8X25 BOLT, FLANGE, M8x25
2 1 420345 FLANGEBOLT M6X14 COLLAR BOLT M6X14
3 1 425959 MOTORDAKSEL COVER?ENGINE

4 1 425961 MOTORDAKSEL COVER?ENGINE

5 3 420345 FLANGEBOLT M6X14 COLLAR BOLT M6X14




	1_Side
	1_sparepart_list
	2_Side
	2_sparepart_list
	3_Side
	3_sparepart_list
	4_Side
	4_sparepart_list
	5_Side
	5_sparepart_list
	6_Side
	6_sparepart_list
	7_Side
	7_sparepart_list
	8_Side
	8_sparepart_list
	9_Side
	9_sparepart_list
	10_Side
	10_sparepart_list
	11_Side
	11_sparepart_list
	12_Side
	12_sparepart_list
	13_Side
	13_sparepart_list
	14_Side
	14_sparepart_list
	15_Side
	15_sparepart_list
	16_Side
	16_sparepart_list
	17_Side
	17_sparepart_list



